STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

M/S Unze Trading (Pvt) Limited.

Lahore

(Leasing out of Pole Plant)

Reference # CED/TFL 37013 (Dr. Qasim Khan)
Reference of the request letter # UNZE/653/2021

Dated: 07-09-2021
Dated: 07-09-2021

Tension Test Report  (Page - 1/1)
Date of Test 16-09-2021
Gauge length 640 mm
Description Steel Strand Tensile Test as per ASTM A-416-94a
Breaki s
Nominal | Nominal | Measured Yield strength reakang g -
. . . . strength clause E= s
2 Diameter | Weight weight clause (6.3) (6.2) s &)
5 S 2
K =
< | £
(mm) | (kg/km) | (kg/km) (kg) (kN) (kg) (kN) &
9.53
1 " 432.0 448.0 9900 97.12 10500 103.01 >3.50 XX
(3/8")
2 9'53.’. 432.0 452.0 9800 96.14 10500 103.01 >3.50 XX
(3/8"
Only two samples for Test
I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

M/S Gunj Bukhash Builders

Lahore
Reference # CED/TFL 37029 (Dr. Qasim Khan) Dated: 09-09-2021
Reference of the request letter # GBB-4ET-FESCO-01 Dated: 09-09-2021

Tension Test Report  (Page - 1/1)

Date of Test 16-09-2021
Gauge length 640 mm
Description Steel Strand Tensile Test as per ASTM A-416-94a
Breaki s
Nominal | Nominal | Measured Yield strength reakang g -
S | Diameter | Weight weight clause (6.3) strength clause - S
z ' (6.2) @ | Y
3 2| %
s | E
(mm) | (kg/km) | (kg/km) (kg) (kN) (kg) (kN) &
9.53
1 " 432.0 431.0 9000 88.29 10400 102.02 >3.50 XX
(3/8")
Only one sample for Test
I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

M/S Mian Brothers Precast (Pvt) Ltd.

Lahore
Reference # CED/TFL 37030 (Dr. Qasim Khan) Dated: 09-09-2021
Reference of the request letter # MBP/UET/21/0787 Dated: 09-09-2021

Tension Test Report  (Page - 1/1)

Date of Test 16-09-2021
Gauge length 640 mm
Description Steel Strand Tensile Test as per ASTM A-416-94a
Breaki s
Nominal | Nominal | Measured Yield strength reakang g -
S | Diameter | Weight weight clause (6.3) strength clause - S
z ' (6.2) @ | Y
3 2| %
s | E
(mm) | (kg/km) | (kg/km) (kg) (kN) (kg) (kN) &
9.53
1 " 432.0 431.0 9800 96.14 10700 104.97 >3.50 XX
(3/8")
Only one sample for Test
I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

M/S Osmani & Company (Pvt) Ltd.
M/S Umer Jan & Co.
Reconstruction of Quetta Airport Runway

Dated: 13-09-2021
Dated: 13-09-2021

Reference # CED/TFL 37035 (Dr. Qasim Khan)
Reference of the request letter # Nil

Tension Test Report  (Page-1/1)
Date of Test 16-09-2021
Gauge length 8 inches
Description Plain Steel Bar Tensile and Bend Test
~ =) 5 2 =
. = = 5] 2 S
£¢ | Es| 85| £ | 23 | & s3 | £ | =
N S = = 2 = s S n E 2 ) = »
£ =z = A = < — © 3 = S = = = =<
sr. | 2 k: g 2 & s 52 | = 2 E
No. a e o~ = S £
= &
2 . X
(mm) (mm) (mm”) (kg) (kg) (MPa) (MPa) (inch)
1 50 35.60 995.382 43200 61000 426 601 1.80 22.50
2 50 35.60 995.382 43600 61200 430 603 1.80 22.50
Note: only two samples for tensile test
Bend Test
I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Snr. Lab Tech/OIC
DBH JVMC, Project
DHA Homes Islamabad

Reference # CED/TFL 37040 (Dr. Qasim Khan) Dated: 13-09-2021
Reference of the request letter # DBH/JVMC/QA/QC/2021/04/UET Dated: 13-09-2021

Tension Test Report  (Page-1/4)

Date of Test 16-09-2021
Gauge length 640 mm
Description Steel Strand Tensile Test as per ASTM A-416-94a
o .
. w © 2 >
o @ oy
Nominal | Nominal | Measured | Yield strength Breaking FEex E =
S | Diameter | Weight weight clause (6.3) strength 3 = § 7 = 8
z ) clause (6.2) | = S = V) g
. S M g @
b ,2 Y]
N = —
=
X £
(mm) (kg/km) (kg/km) (kg) (kN) (kg) (kN) GPa I~
12.70
1 1/2”) 775.0 827.0 17700 173.64 20900 205.03 199 >3.50 XX
12.70
2 1/2”) 775.0 833.0 18000 176.58 21000 206.01 198 >3.50 XX
12.70
3 127) 775.0 829.0 18400 180.50 20600 202.09 199 >3.50 XX
Only three samples for Test
Note:

1. Modulus of Elasticity is based on nominal steel area of the steel strand vide clause 13.3 of ASTM — A416a
2. Load versus percentage strain graphs are attached

I/C Testing Laboratoires

UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Snr. Lab Tech/OIC
DBH JVMC, Project
DHA Homes Islamabad

Reference # CED/TFL 37040 (Dr. Qasim Khan) Dated: 13-09-2021
Reference of the request letter # DBH/JVMC/QA/QC/2021/04/UET Dated: 13-09-2021

Graph (Page - 2/4)

Stress Strain Relation -- Specimen No. W 1
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I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

To

Snr. Lab Tech/OIC
DBH JVMC, Project
DHA Homes Islamabad

Reference # CED/TFL 37040 (Dr. Qasim Khan) Dated: 13-09-2021
Reference of the request letter # DBH/JVMC/QA/QC/2021/04/UET Dated: 13-09-2021

Graph (Page - 3/4)

Stress Strain Relation -- Specimen No. W 2
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I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

To

Snr. Lab Tech/OIC
DBH JVMC, Project
DHA Homes Islamabad

Reference # CED/TFL 37040 (Dr. Qasim Khan) Dated: 13-09-2021
Reference of the request letter # DBH/JVMC/QA/QC/2021/04/UET Dated: 13-09-2021

Graph (Page - 4/4)

Stress Strain Relation -- Specimen No. W 3
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I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer

NESPAK

Dualization & Improvement old Bannu Road Project

(WMI)

Reference # CED/TFL 37052 (Dr. Qasim Khan) Dated: 15-09-2021
Reference of the request letter # OBR/KKP-02/RE/AHIJ/637-A Dated: 13-09-2021

Tension Test Report  (Page-1/2)

Date of Test 16-09-2021
Gauge length 640 mm
Description Steel Strand Tensile Test as per ASTM A-416-94a
o .
. » o2 >
Nominal | Nominal | Measured | Yield strength Breaking P=s8s E =
S | Diameter | Weight weight clause (6.3) strength 3 = § 7 = 8
z ) clause (6.2) |= S = o0 g
™ = ° 2
wn = —
=
X £
(mm) (kg/km) (kg/km) (kg) (kN) (kg) (kN) GPa I~
12.70
1/2”) 775.0 785.0 18000 176.58 19900 195.22 199 >3.50 22725
Only one sample for Test
Note:

1. Modulus of Elasticity is based on nominal steel area of the steel strand vide clause 13.3 of ASTM — A416a
2. Load versus percentage strain graphs are attached

I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer

NESPAK

Dualization & Improvement old Bannu Road Project

(WMI)

Reference # CED/TFL 37052 (Dr. Qasim Khan) Dated: 15-09-2021
Reference of the request letter # OBR/KKP-02/RE/AHIJ/637-A Dated: 13-09-2021

Graph (Page —2/2)

Stress Strain Relation -- Specimen No. W 1 (Coil #22725)
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I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



